
 

 

 

 

REPUBLIC OF FIJI 

PROJECT FOR FORMULATION OF 

 WASTEWATER TREATMENT  

MASTER PLAN 

 IN WESTERN DIVISION 

 

FINAL REPORT  

PART 4：PRE-FEASIBILITY STUDY OF 

PRIORITY PROJECTS 

 

 

 

OCTOBER 2024 

 
JAPAN INTERNATIONAL COOPERATION AGENCY (JICA) 

 
NIHON SUIDO CONSULTANTS CO., LTD. 

YACHIYO ENGINEERING CO., LTD. 

REPUBLIC OF FIJI 

WATER AUTHORITY OF FIJI (WAF) 

GE 

JR 

24-076 

 



 

 

 

 

 

 

 

 

 

 

 

 



Preface 

 

The Final Report (F/R) of “the Project for formulation of Wastewater Treatment 

Master Plan in Western Division” is composed of the following four parts: 

 

Part 1: Executive Summary 

Part 2: Regional Wastewater Treatment Master Plan 
[...]
This project will set WWTP-specific influent wastewater qualities and effluent qualities. The treatment 

targets of Natabua WWTP’s wastewater treatment system was set as the following, and its influent water 



Project for Formulation of Wastewater Treatment Master Plan  

in Western Division 

Final Report 

Part 4：Pre-F/S of Priority Projects 

 

 

 

2-6 

 

quality was examined 

➢ Raw sewerage (influent from sewer pipelines) 

➢ Dewatered septage leachate 

➢ Pre-treated distillery wastewater 

The overall influent water quality of Natabua WWTP is shown in Table 2-6.1. 

Table 2-6.1  Natabua WWTP Influent Wastewater Quality* 

BOD 

(mg/L) 

TSS 

(mg/L) 

T-N 

(mg/L) 

T-P 

(mg/L) 

Water Temperature 

（℃） 

398 500 45 11 20 

*Mixture of raw sewerage, dewatered septage leachate, and pre-treated distillery wastewater 

Source: JET 

 

1)  Raw Sewerage 

The water quality of sewerage was determined based on Natabua WWTP’s raw influent data from 2014-

2019 and 2023, which excludes periods affected by the COVID-19 pandemic. The results are shown in 

Table 2-6.2. Refer to APPENDIX 3-3 for details. 

Table 2-6.2  Natabua WWTP Raw Sewerage Water Quality 

Max Daily Flowrate 

(m3/day) 

BOD 

(mg/L) 

TSS 

(mg/L) 

T-N 

(mg/L) 

T-P 

(mg/L) 

44,477 373 486 37 9 

Source: JET 

 

2)  Septage and Dewatered Septage Leachate 

Currently, Natabua WWTP is the only WWTP in the Lautoka/Nadi area that accepts septage; bailing trucks 

collect septage from households, commercial facilities etc., and its contents are dumped into an unlined pit. 

For this reason, it was assumed that Natabua WWTP will continue to accept collected septage for proper 

treatment.   

Bailed septage will be dumped into a septage receiving tank, which is then directly dewatered, sun-dried, 

and stored onsite. The leachate produced from the dewatering process will be treated by Natabua WWTP’s 

wastewater treatment system (Figure 2-6.1). 

The water quality of the dewatered septage leachate is shown in Table 2-6.3. The daily average volume of 

bailed septage was forecasted for 2017-2036, resulting in a maximum of 65 m3/day. 59 m3/day of leachate 

will be produced and treated (Refer to APPENDIX 3-3 for details).  



Project for Formulation of Wastewater Treatment Master Plan  

in Western Division 

Final Report 

Part 4：Pre-F/S of Priority Projects 

 

 

 

2-7 

 

 
Source: JET 

Figure 2-6.1  Septage Treatment Flow Diagram 

 

Table 2-6.3  Dewatered Septage Leachate Water Quality 

Flowrate 

（m3/day） 

BOD 

(mg/L) 

TSS 

(mg/L) 

T-N 

(mg/L) 

T-P 

(mg/L) 

59 250  620  37 9 

Source: Created by JET based on “Adoption/Demonstration Experiment Project of Johkaso  

Sludge Dewatering Machines in Cebu City (Philippines)” (AMCON INC.) (2016) 

 

3)  Pre-treated Distillery Wastewater 

In this project, WAF requested Natabua WWTP to accept pre-treated distillery wastewater (hereinafter 

referred as “pre-treated wastewater”) as one of its treatment targets.  

A Distillery Pre-treatment Plant will be constructed in the vicinity of Natabua WWTP, which will accept 

liquid trade waste produced by South Pacific Distilleries Ltd. (hereinafter referred to as “SPD”), a local 

distillery. The waste is currently discharged to the ocean without treatment. Bailed-in distillery wastewater 

will be diluted using a part of the raw sewerage flowing into Natabua WWTP, and treated by UASB units, 

etc. The pretreated wastewater will be then accepted to Natabua WWTP’s wastewater treatment system 

(Figure 2-6.2). 

Although the Pre-treatment Plant itself is out of the Pre-F/S’s project scope, its pretreated water quality was 

estimated as shown in  Table 2-6.4, and considered in determining Natabua WWTP’s influent water quality. 

Refer to APPENDIX 3-1 for details. 

 



Project for Formulation of Wastewater Treatment Master Plan  

in Western Division 

Final Report 

Part 4：Pre-F/S of Priority Projects 

 

 

 

2-8 

 

Source: JET 

Figure 2-6.2  Treatment Flow Diagram of Distillery Wastewater  

 

Table 2-6.4  Estimated Water Quality of Pre-treated Distillery Wastewater 

Flowrate 

(m3/day) 

BOD 

(mg/L) 

TSS 

(mg/L) 

T-N 

(mg/L) 

T-P 

(mg/L) 

1,760* 600 600 100 20 

*Includes raw sewerage used to dilute distillery wastewater. Refer to APPENDIX 3-1 for details 

Source: Created by JET based on WAF, NSW Department of Planning Industry and Environment 

 

(2) Navakai WWTP 

Navakai WWTP is planned to treat only raw sewerage (influent from sewer pipelines). Its water quality 

was determined based on Navakai WWTP’s raw influent data from 2014-2019 and 2023, which excludes 

periods effected by the COVID-19 pandemic. The results are shown in Table 2-6.5. Refer to APPENDIX 

4-1 for details. 

Table 2-6.5  Navakai WWTP Influent Water Quality 

BOD 

(mg/L) 

TSS 

(mg/L) 

T-N 

(mg/L) 

T-P 

(mg/L) 

Water Temperature 

（℃） 

367 544 37 6 20 

Source: JET 

 

2-7 Effluent Quality  

As shown in Table 2-7.1, two types of effluent quality standards are established in Fiji: General standards 

and Significant Ecological Zone (hereinafter referred to as “SEZ”) standards, which is more stringent.  

Table 2-7.1  Effluent Quality Standards 

Parameter Units 
Concentration 

General Significant Ecological Zone 

pH pH 7-9 7-9 

BOD5 mg/L 40 20 

SS mg/L 60 30 

Fecal coliforms CFU/100mL 400 200 

TN mg/L 25 10 

Ammonia mg/L 10 5 

TP mg/L 5 2 

Source: Schedule 3 of the Waste Disposal and Recycling Regulations of Fiji (Environment Management (Waste Disposal and 

Recycling) Regulations, 2007). 

 



Project for Formulation of Wastewater Treatment Master Plan  

in Western Division 

Final Report 

Part 4：Pre-F/S of Priority Projects 

 

 

 

2-9 

 

According to the DOE, SEZ standards are “applied to coastal areas and river areas with delicate 

environmental characteristics.” However, there are no set conditions of applications/materials clearly 

showing areas of SEZ standards application. Meanwhile, WAF is currently working on the 

expansion/renovation project for Kinoya WWTP in Suva, in which General standards effluent is planned 

to be discharged 1 km offshore through an ocean outfall pipe. In discussions with the DOE, it was confirmed 

that the same concept as the Kinoya WWTP could be applied to the Pre-F/S, leaving the option of “General 

standards + ocean outfall pipe” in the project. 

In this project, Natabua WWTP, which will be designed to satisfy the above “General standards + ocean 

outfall pipe”, will be designed to satisfy General standards. Navakai WWTP, which discharges to Nadi 

River, will be designed to satisfy SEZ standards. 

As a sidenote, DOE commented that when adopting “General standards + ocean outfall pipe”, it is necessary 

to submit an Environmental Impact Assessment to the DOE and hold discussions at the F/S stage. 

➢ Effluent volume and water quality to be discharged from WWTPs 

➢ Degree of effluent dilution and environmental carrying capacity of the planned discharging area 

➢ Environmental/biological assessment of planned discharging areas, etc. 

 

2-8 Facility Planning and Design Parameters 

In accordance with the Municipal Sewerage M/P, Natabua adopted the two-stage Trickling Filter process 

(hereinafter referred to as “TF process”), and Navakai WWTP adopted the Oxidation Ditch process 

(hereinafter referred to as “OD process”) 

The design parameters for each treatment process are summarized as follows. 

  



Project for Formulation of Wastewater Treatment Master Plan  

in Western Division 

Final Report 

Part 4：Pre-F/S of Priority Projects 

 

 

 

2-10 

 

(1) TF Process 

Table 2-8.1  Design Specification of the TF Process 

Facility Parameter Range Noted Reference 

Primary Clarifier Surface Loading Rate 35~70 m3/m2・day JSWA※1, Ed.2019, p.103 

Water Depth 2.5~4.0 m JSWA※1, Ed.2019, p.103 

Weir Loading Rate 250 m3/m・day JSWA※1, Ed.2019, p.103 

Trickling Filter: 

Common 

Parameters 

Filter Media Height 1.5~2.0 m JSWA※2, Ed.1984, p.377 

Filter Media Diameter Maximum 45 m JSWA※2, Ed.1984, p.377 

Media Specific Surface Area 100 m2/m3 WEF & ASCE※3, p. 13-146 

IWEM Kinetic Coefficient 0.40 mm-1dn-1 WEF & ASCE, p. 13-169 

Temperature Coefficient 1.089 (-) WEF & ASCE, p. 13-169 

Reduction Factor for Surface Loss with  

Increasing Area  

0.732 (-) WEF & ASCE, p. 13-169 

Hydraulic Rate Coefficient 1.396 (-) WEF & ASCE, p. 13-169 

Minimum Sewerage/Air Temperature 

Difference Requirement for Natural Draft 

Ventilation  

Δ2.8℃ WEF & ASCE, p.13-159  

Air Flow in Filter Media 1 m3/min/m2 CPHEEO※4, p.250 

N-removal rate of double TF System 33% Pearce※5, p.47-52 

Stage 1 

Trickling Filter 

BOD loading 

(BOD Removal) 

1.20 kg-BOD/(m3・day) JSWA, Ed.1984, p.379 

Stage 2  

Trickling Filter 

BOD loading 

(Ammonia Nitrification  

+ BOD Removal) 

0.16 kg-BOD/(m3・day) WEF & ASCE, p.13-173 

Ammonia Nitrification  75 % WEF & ASCE, p.13-173 

Coagulation/ 

Flocculation 

Canal 

Fe:P Ratio of coagulant 1:1 JWWA※6, p.185-190 

Rapid Mixing Canal HRT 1~5 min JWWA※6, p.185-190 

Flocculation Canal HRT 20~30 min JWWA※6, p.185-190 

Final Clarifier 

 

Settling Time 6~12 hrs JSWA, Ed.2019, p.108 

Water Depth 3.0~4.0 m JSWA, Ed.2019, p.108 

Surface loading rate 8~12 m3/m2・day JSWA, Ed.2019, p.108 

Weir loading rate 25~30 m3/m・day 

125~250 m3/m・day 

JSWA, Ed.2019, p.108 

Metcalf & Eddy※7, p.620 

Disinfection 

Tank 

Chlorine contact time 15 min JSWA, Ed.2019, p.238 

※１： “ Sewerage Facility Planning and Design Guideline and Commentary: 2019 Edition,” Japan Sewerage Works Association, 2019 

※２： “ Sewerage Facility Planning and Design Guideline and Commentary: 1984 Edition,” Japan Sewerage Works Association, 1984 

※３：”Design of Municipal Wastewater Treatment Plants: WEF Manual of Practice No.8 ASCE Manuals and Reports on Engineering Practice  

No.76: Fifth Edition,” Water Environment Federation & American Society of Civil Engineers, 2010  

※４：”Manual on Sewerage and Sewerage Treatment: Second Edition,” Central Public Health and Environmental Engineering Organization,  

1993  

※５：”Trickling filters for upgrading low technology wastewater plants for nitrogen removal,” P. Pearce, 2004 

※６：”Water  Facility Design Guideline,” Japan Water Works Association, 2012 

※７：”Wastewater Engineering 4th Edition,”  MetCalf & Eddy, 2004  

Source: JET 

 

  



Project for Formulation of Wastewater Treatment Master Plan  

in Western Division 

Final Report 

Part 4：Pre-F/S of Priority Projects 

 

 

 

2-11 

 

(2) OD Process 

Table 2-8.2  Design Specifications of the OD Process 

Facility Parameter Range Noted Reference 

Oxidation Ditch Basin HRT 24~36 hrs JSWA※1, Ed.2019, p.103  

Water Depth 1.0~5.0 m JSWA, Ed.2019, p.103 

Basin Width 2.0~6.0 m JSWA, Ed.2019, p.103 

MLSS 3,000~4,000 mg/L JSWA, Ed.2019, p.103 

BOD-SS loading 0.03~0.05 mg-BOD/kg-SS・day JSWA, Ed.2019, p.103   

Return Sludge Ratio 100~200 % JSWA, Ed.2019, p.103 

Final Clarifier 

 

Settling Time 6~12 hrs JSWA, Ed.2019, p.108 

Water Depth 3.0~4.0 m JSWA, Ed.2019, p.108 

Surface loading rate 8~12 m3/m2・day JSWA, Ed.2019, p.108 

Weir loading rate 25~30 m3/m・day 

125~250 m3/m・day 

JSWA, Ed.2019, p.108 

Metcalf & Eddy※2, p.620 

Disinfection Tank Chlorine Contact Time 15 min JSWA, Ed.2019, p.238 

※１：” Sewerage Facility Planning and Design Guideline and Commentary: 2019 Edition,” Japan Sewerage Works Association, 2019 

※２：”Wastewater Engineering 4th Edition,” MetCalf & Eddy, 2004  

Source: JET 

 





Project for Formulation of Wastewater Treatment Master Plan  

in Western Division 

Final Report 

Part 4：Pre-F/S of Priority Projects 

 

 

 

3-1 

 

CHAPTER 3   NATABUA WASTEWATER TREATMENT PLANT 

3-1 Facility Overview 

Natabua WWTP will switch its treatment process from the current “stabilization pond” to the “two-stage 

trickling filter + post-coagulation,” increasing its capacity to a daily maximum of 29,800 m3/day in Phase 

1, then up to a daily maximum of 44,800 m3/day in Phase 2. Responding to WAF requests, facilities were 

designed with capacity margins to enable proper treatment even when one treatment line is shut down for 

equipment maintenance, etc. (Phase 1: 5-line operation, Phase 2: 7-line operation) (Table 3-1.1). 

In addition to its sewerage and sludge treatment facilities, Natabua WWTP will also have the facilities listed 

in Table 3-1.3  installed within or in close proximity to the plant. Refer to APPENDIX 3-1 for details on 

the Distillery Pretreatment Plant, and APPENDIX 3-2 for details on the Sludge Digestion Facilities/Biogas 

Power Generation Plant. Along with the installment of these facilities, Natabua WWTP’s treatment flow 

will change from Phase 2 ( Figure 3-1.1, Figure 3-1.2). 

Table 3-1.1  Natabua WWTP Facility Overview  

*1 Max. capacity is based off minimum HRT requirements and maximum loads of basins. To ensure treated water quality, capacity margins must 

be included in the design 

*2 Does not include Distillery Pretreatment Plant (Assumed footprint: 2.88 ha) 

*3 Includes parts of current Natabua WWTP boundaries 

*4 Including roads, buffer zones, etc. on premises  

Source: JET  

Parameters Phase 1 Phase 1 +Phase 2 

Treatment Target 【Wastewater】 

・Raw Sewerage 

・Pretreated distillery wastewater 

 

【Sludge】 

・Septic Sludge  

・Pretreatment Plant Sludge 

【Wastewater】 

・Raw Sewerage 

・Pretreated distillery wastewater 

 

【Sludge】 

・Septic Sludge 

・Pretreatment Plant Sludge 
・Thickened raw sludge from other 
     WWTPs 

Treatment Process Two-stage Trickling Filter with post-coagulation 

 Composition of one  

treatment line 

 1 Primary Clarifier 

  2 Stage-one Trickling Filter 

  2 Stage-two Trickling Filter 

  1 Coagulation/Flocculation Canal 

  1 Final Clarifier 

Max Daily Flowrate 29,800 m3/day 44,800 m3/day 

Number of Treatment Lines 6 lines 8 lines total 

Intended Treatment Capacity per line 5,600 m3/day (6,100 m3/day per line including all return flows) 

Max Treatable Capacity per line*1 6,600 m3/day per line (including all return flows) 

Footprint Total 24.51 ha*2*3 46.5 ha*2*3 

Wastewater Treatment  

Facilities 
16.36 ha 24.51 ha 

Sludge Drying Bed*4 3.68 ha 4.93 ha 

Sludge Storage Space*4 4.48 ha 13.99 ha 

Sludge Digestion  

+ Biogas Power Plant 
0.00 ha 3.05 ha 



Project for Formulation of Wastewater Treatment Master Plan  

in Western Division 

Final Report 

Part 4：Pre-F/S of Priority Projects 

 

 

 

3-2 

 

 

Table 3-1.2  Natabua WWTP Influent Water Quality and Target Effluent Quality 

Parameters 
Influent Water  

Quality* 

Target Effluent Quality 

(General Standards) 

BOD (mg/L) 398 40 

SS (mg/L) 500 60 

T-N (mg/L) 45 25 

T-P (mg/L) 11 5 

*: Including pretreated distillery wastewater and septage leachate,  

Source: JET 

 

Table 3-1.3  Facilities Co-related with Natabua WWTP 

Facility Description Co-relation with Natabua WWTP 

Planned 

Time of 

Construction 

Pre-F/S 

Target 

Septage 

Treatment 

Facilities 

Treats septage bailed in by bailing  

trucks 

・Septage dewatering → Drying  

→ onsite storage 

・Dewatered leachate treated by  

Natabua wastewater treatment system 

Phase 1 or 

before 
Included 

Distillery 

Pretreatment 

Plant 

Pretreats distillery wastewater bailed  

in from South Pacific Distillery Inc.  

・Dilute distillery wastewater using part  

of raw sewerage flowing into Natabua 

・Pretreated wastewater treated by  

Natabua wastewater treatment system 

・UASB unit sludge co-treated with 

Natabua WWTP sewerage sludge in 

Sludge Digestion Facility 

 

Phase 1 
Not 

Included 

Outer Sludge 

Receival 

Tank* 

Receives thickened raw sludge  

bailed from planned future WWTPs  

(Vitogo, Sabeto, Moala)  

・Received sludge co-treated with 

Natabua WWTP sewerage sludge in 

Sludge Digestion Facility  

Phase 2 Included 

Sludge 

Digestion 

Facility 

Anaerobically digests Natabua,  

Vitogo, Sabeto, Moala WWTP  

sewerage sludge and Distillery  

Pretreatment Plant UASB sludge. 

Produced biogas is collected and  

sent to Biogas Power Generation  

Plant 

・Anaerobic digestion of Natabua  

sludge and sludge bailed from other  

WWTPs 

・Digested sludge is dewatered → 

Drying → onsite storage 

・Dewatered leachate treated by  

Natabua wastewater treatment system 

Phase 2 or 

after 
Included 

Biogas Power 

Generation 

Plant 

Refines biogas methane gas, which 

is utilized for power generation 

・Receives biogas produced from  

Sludge Digestion Facility  

 

Phase 2 or 

after 

Not 

Included 

*: Refer to APPENDIX 3-1、3-2 

Source: JET 

 

  



Project for Formulation of Wastewater Treatment Master Plan  

in Western Division 

Final Report 

Part 4：Pre-F/S of Priority Projects 

 

 

 

3-3 

 

 
Source: JET 

Figure 3-1.1  Natabua WWTP Treatment Flow Diagram (Phase 1) 

 

 
Source: JET 

Figure 3-1.2  Natabua WWTP Treatment Flow Diagram (Phase 2) 

Source：JET 

 

 

 

 

 

 

  



Project for Formulation of Wastewater Treatment Master Plan  

in Western Division 

Final Report 

Part 4：Pre-F/S of Priority Projects 

 

 

 

3-4 

 

 

 

Source: JET 

Figure 3-1.3  Natabua WWTP Facility Layout 

 

In the case of Natabua WWTP, WAF requested to place the TF towers on two artificial mounds so that 

sewerage will flow by gravitational flow from the inlet pump to the effluent pump (Figure 3-1.4).

Distillery 

Pretreatment Plant 

Sludge Digestion 

＋ 

Biogas Power 

Generation Plant 

 

□ Wastewater Treatment  

Facilities 

□ Sludge Treatment Facilities 

□ Sludge Drying Beds 

□ Sludge Storage Space 

■ Administration Building, etc. 

WWTP Boundary 

 

 

 

 



Project for Formulation of Wastewater Treatment Master Plan  

in Western Division 

Final Report 

Part 4：Pre-F/S of Priority Projects 

 

 

 

3-5 

 

 

S
o

u
rc

e:
 J

E
T

 

F
ig

u
re

 3
-1

.4
  
C

ro
ss

 s
ec

ti
o
n

a
l 

im
a
g
e 

o
f 

N
a
ta

b
u

a
 W

W
T

P
 

 



Project for Formulation of Wastewater Treatment Master Plan  

in Western Division 

Final Report 

Part 4：Pre-F/S of Priority Projects 

 

 

 

3-6 

 

3-2 Current Land Use Situation around Natabua WWTP  

Figure 3-2.1 shows the land use situation around Natabua WWTP as of March 2024. 

The adjacent lots located along the northern to eastern side of Natabua WWTP are State Lands under active 

lease contracts, with some parts going through development (②~⑧). Existing facilities include houses, 

factories, warehouses, etc. scattered at some distance, and the rest of the land is undeveloped fields. The 

land southwest of Natabua WWTP is Foreshore Land (⑨), which has no official registration with the 

Department of Land. The land is mostly covered by mangroves, and a small informal settlement (⑩) is 

located along the coast, some distance away from the current plant boundaries. 

 
Source: JET 

Figure 3-2.1  Land Use Situation around Natabua WWTP (as of March 2024) 

 

3-3 Treatment Process and Civil Facilities 

(1) Treatment Process 

1)  Wastewater Treatment 

In accordance with the Municipal Sewerage M/P, the Trickling Filter (TF) process was selected, taking 

the following into consideration:  

⑨ 

Land Type and Facilities 

① Current Natabua WWTP 

② State Land with Active Lease 

(open lots + households) 

③ State Land with Active Lease 

(development in progress) 

④ State Land with Active Lease 

(unused land) 

⑤ State Land w/o Lease (unused) 

⑥ State Land with Active Lease 

(households) 

⑦ State Land with Active Lease 

(factories and warehouses) 

⑧ State Land with Active Lease 

(farmland + household) 

⑨ Foreshore Land (unused land) 

⑩ Foreshore Land         

(informal settlement) 

⑪ iTaukei Land (farmland,  

households, shops) 

② 

③

② 

② 

⑤ 

③

④

⑥
⑦

⑧

① 

⑨ 

⑩ 

⑨ 

⑪ 

⑨ 



Project for Formulation of Wastewater Treatment Master Plan  

in Western Division 

Final Report 

Part 4：Pre-F/S of Priority Projects 

 

 

 

3-7 

 

➢ Effluent quality satisfies General effluent standards, 

➢ Similar treatment process is already adopted in  Kinoya WWTP, Suva 

➢ Economically efficient and relatively easy to operate and maintain 

2)  Sludge Treatment 

The Phase 1 treatment flow for each sewerage sludge type is listed as below: 

➢ Raw sludge: Gravitational Thickening → Mechanical Dewatering → Sun-drying 

➢ Excess sludge: Mechanical Dewatering → Sun-drying 

➢ Septage: Mechanical Dewatering (separate system) → Sun-drying 

Sludge treatment will switch to anaerobic digestion from Phase 2, when sewerage and sludge amounts 

increase. The Sludge Digestion Facilities and Biogas Power Generation Plant (planned to be 

operated/maintained outside of WAF’s authority) will be planned when raw sludge can be collected from 

the three WWTPs other than Natabua (Vitogo, Sabeto Moala). (Refer to APPENDIX 3-2 for details). 

3)  Sludge Storage 

At the current state, there are no external landfills, etc. that accept sewerage sludge for their final disposal. 

In this Pre-F/S, sludge storage space is planned onsite in accordance with the Municipal Sewerage M/P.  

(2) Layout Plans 

Natabua WWTP’s layout plan and facilities list are shown in Figure 3-3.1 and Table 3-3.1. Since the current 

treatment system must continue its operation during the Phase 1 construction period, Phase 1 facilities 

(colored red in the Figure) are located outside the current WWTP, or placed in areas not interfering with 

current operating facilities. When Phase 1 facilities are completed and the current system ends its operation, 

construction of Phase 2 facilities (colored blue in the Figure) will commence within the current site. 

The Distillery Pretreatment Plant is not included in this Pre-F/S’s project scope, but will be planned to be 

constructed at the same time as Natabua WWTP Phase 1 facilities, under WAF requests. The Sludge 

Digestion Facility and Biogas Power Generation Plant are planned for construction in Phase 2 or after. It 

should also be noted that the site area for sludge drying beds and sludge storage can be reduced or removed 

in case sludge utilization schemes or sludge final disposal sites are found/formulated offsite. 

  



Project for Formulation of Wastewater Treatment Master Plan  

in Western Division 

Final Report 

Part 4：Pre-F/S of Priority Projects 

 

 

 

3-8 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Source: JET 

Figure 3-3.1  Natabua WWTP Layout Plan 

 

Table 3-3.1  Natabua WWTP Facilities 

Ref. No. Facility Remarks 

1 Inlet Pumping Station Includes Sewerage and Stormwater pumps 

2 Distribution Chamber① 
Influent from: Inlet Pump Stationing, Distribution to: Distribution Chambers

②, Stormwater Sedimentation Pond 

3 Distribution Chamber② Influent from: Distribution Chamber①, Distribution to: Primary Clarifiers 

4 Primary Clarifiers 8 basins, Diameter: 14m 

5 Distribution Chamber③ Influent from: Primary Clarifiers, Distribution to: Stage 1 TF 

6 Stage 1 Trickling Filters 16 towers, Diameter: 19m (BOD removal) 

7 Distribution Chamber④ Influent from: Stage 1 TFs, Distribution to: Stage 2 TFs 

8 Stage 2 Trickling Filters 16 towers, Diameter: 43m (BOD + N removal) 

9 Distribution Chamber⑤ Influent from: Stage 2 TFs, Distribution to: Coag./Floc. Canals 

10 Coagulation/Flocculation Canals 8 canals (P removal) 

11 Final Clarifiers 8 basins, Diameter: 27m 

12 Disinfection Tank Minimum contact time: 15 min 

13 Stormwater Sedimentation Pond  

14 Effluent Pumping Station Pump to ocean outfall  

15 Sludge Distribution Chamber  

16 Gravitational Sludge Thickeners 8 tanks, Diameter: 6 m 

17 Sludge Receival Tank 

Phase 1: Thickened raw sludge + excess sludge 

Phase 2: Thickened raw sludge from other WWTPs 

4 tanks, Diameter: 10 m 

18 Septage Receival Tank Diameter: 6 m, Included in project scope 

19 Sludge Dewatering Building Includes dewatering machine for septage treatment 

20 Sludge Drying Beds 3.76 ha (Includes space for septage) 

21 Sludge Storage Space 11.48 ha (Includes space for septage) 

22 
Sludge Digestion 

+ Biogas Power Generation Plant 
Biogas Power Generation Plant not included in project scope 

23 Distillery Pretreatment Plant Not included in project scope 

24 Administration Building Includes emergency power generator 

25 M/E Team Workshop Currently stationed at Natabua WWTP 

Source: JET 

  

㉓ ㉓ 

■ Phase 1 Facilities 

■ Phase 2 Facilities 

■ Distillery Pretreatment Plant 

(Phase 1) 
 

■ Sludge Digestion + 

  Biogas Power Generation Plant  

(Phase 2 or after) 

 

㉓ 



Project for Formulation of Wastewater Treatment Master Plan  

in Western Division 

Final Report 

Part 4：Pre-F/S of Priority Projects 

 

 

 

3-9 

 

(3) Summary of Treatment Facilities 

The scale and equipment specifications of major sewerage/sludge treatment facilities (Phase 1) are shown 

in Table 3-3.2 and Table 3-3.3. Refer to APPENDIX 3-9 for capacity calculations. 

Table 3-3.2  Summary of Major Wastewater Treatment Facilities (Phase 1) 

Facility Load Shape and Number of Basins 

Sewerage Grit  

Chamber 

Hydraulic Load 1,800 m3/m2・day 4 chambers 

Rectangular, 3 m × 4 m 

Stormwater Grit  

Chamber 

Hydraulic Load 1,800 m3/m2・day 4 chambers  

Rectangular, 3 m × 6 m 

Primary Clarifier Overflow Rate 35 m3/m2・day 6 basins 

Circular, φ 14 m 

Stage 1 Trickling Filter Hydraulic Load 9.5 m3/m2・day 12 towers 

Circular, φ 19 m 

Stage 2 Trickling Filter Hydraulic Load 2.5 m3/m2・day 12 towers 

Circular, φ 43 m 

Coagulation/ 

Flocculation Channel 

Velocity 

Rapid mixing 1.5 m/s 

 Floc formulation 0.16m/s～0.30m/s 

6 channels 

Rectangular 

 Rapid mixing 0.3m × 193 m × 0.3 m 

 Floc formulation 1.3m/2.0m/2.5m × 80 m × 0.3 m 

Final Clarifier Overflow rate 10 m3/m2・day 6 basins 

Circular φ 27 m 

Disinfection Tank Chlorine contact time 15 min 1 basin 

Rectangular, 2m × 470 m × 2 m 

Stormwater 

Sedimentation Pond 

HRT: 2.5 hrs 1 basin 

Open cut, 75m × 105 m × 3.0 m 

Source: JET 

 

Table 3-3.3  Summary of Major Sludge Treatment Facilities (Phase 1) 

Facility Load Shape and Number of Basins 

Gravitational Sludge Thickeners SS load 75kg-DS/m2・day 8 tanks 

Circular, φ6m 

Mechanical Dewatering  

Machines 

Dewatering Capacity 

400 kg-DS/hr・unit 

2 units 

Multi-plate screw press dewaterer 

Sludge Drying Beds Drying period: 3 months 2.9 ha 

Sludge Storage Space Storage of 20 years-worth dried sludge 3.9 ha 

Source: JET 

 

(4) Water Level Conditions 

Based on the assumed inlet/outfall water levels, the water levels of each wastewater treatment facility were 

calculated. The water level conditions are shown in Table 3-3.4. The hydraulic profile is shown in Figure 

3-3.2. 

Table 3-3.4  Water Level Conditions 

Component Water Level* Location 

Inlet -5.19 M Inflow channel 

Water in Ocean outfall +1.03 M 1km from offshore 

*HWL 

Source: JET    

  



Project for Formulation of Wastewater Treatment Master Plan  

in Western Division 

Final Report 

Part 4：Pre-F/S of Priority Projects 

 

 

 

3-10 

 

 

  



Project for Formulation of Wastewater Treatment Master Plan  

in Western Division 

Final Report 

Part 4：Pre-F/S of Priority Projects 

 

 

 

3-11 

 

 

 

  

Source：JET 

Figure 3-3.2  Natabua WWTP Hydraulic Profile  

 



Project for Formulation of Wastewater Treatment Master Plan  

in Western Division 

Final Report 

Part 4：Pre-F/S of Priority Projects 

 

 

 

3-12 

 

 



Project for Formulation of Wastewater Treatment Master Plan  

in Western Division 

Final Report 

Part 4：Pre-F/S of Priority Projects 

 

 

 

3-13 

 

(5) Soil Survey Results and Foundation Structures 

1)  Selecting the Supporting Soil Layer 

Results of the soil boring test performed at Natabua WWTP (APPENDIX 3-6) was studied to find candidate 

supporting soil layers for the foundation structures. In general, sand/gravel soils with N≧30, or clay soils 

with N≧20 can provide enough support for civil structures.  

For Natabua WWTP, the sandy silty layer (N=50+) at depth GL-21.5m～24.5 m fulfilled these conditions, 

and was chosen as the supporting soil layer for Natabua WWTP structures. It should be noted that the soil 

boring tests were performed within the current Natabua WWTP site, and in future design projects, 

additional tests located in the construction grounds are recommended to re-examine soil layers and 

foundation structure options.  

2)  Determining Foundation Type 

Setting aside specialized structures (such as caisson foundations), foundation structures are largely 

categorized into two types: direct foundations and pile foundations. Direct foundations are applied when 

the supporting soil layer is found in relatively shallow depths, namely 0-5 m. For any deeper supporting 

soil layers, pile foundations are adopted. 

For the structures of Natabua WWTP, the supporting soil layer is found at GL-21.5 m. Since the supporting 

layers is found at a depth deeper than 5m, and majority of the structures are to be constructed on top of 

elevated mounds, direct foundations are non-applicable. Since the minimum pile length (in other words, 

structures located on the natural GL) would be between 21~22.5m, exceeding the maximum applicable pile 

length for precast concrete piles, cast-in-place concrete piles were adopted for all structures. 

3-4 Mechanical Equipment 

Natabua WWTP’s mechanical equipment options were examined and determined as follows. Refer to 

APPENDIX 3-7 for details. Mechanical equipment drawings are shown in APPENDIX 3-8. 

(1) Inlet Gate Equipment 

The main inlet gate is placed at the at the inlet culverts where sewerage flows into the WWTP. The sewerage 

and stormwater grit chamber following the inlet culvert are each equipped with separate inlet gates, 

allowing individual inspection/equipment cleaning. “Cast-iron outside screw-type gate” was selected due 

to its durability and easy maintenance features. 

  



Project for Formulation of Wastewater Treatment Master Plan  

in Western Division 

Final Report 

Part 4：Pre-F/S of Priority Projects 

 

 

 

3-14 

 

Table 3-4.1  Inlet Gate Equipment 

Equipment Specifications 

Main Inlet Gate (motorized) Effective opening 1.5m x 1.5m, 1 gate  

Sewerage Grit Chamber Inlet Gate (manual) Effective opening 0.5m x 0.5m, 4 gates 

Stormwater Grit Chamber Inlet Gate (manual) Effective opening 0.6m x 0.6m, 4 gates 

Source: JET 

 

(2) Screen Equipment 

The grit removal screen is installed to protect the following sewerage/stormwater pumps from damage 

caused by debris and sediment. Large debris will be removed by manually operated coarse screen (coarse 

screen, opening size: 50 mm); smaller debris/grit will be removed by the automated grit removal screen 

(fine screen, opening size: 25 mm).  

1)  Fine screen opening size 

The opening size for the automated grit removal screen was selected based on the pump diameter size (“Grit 

Removal Equipment Design Guidelines,” Watergate and Iron Pipe Association), and set at 25 mm. 

2)  Automated Grit Removal Screen  

The “automatic belt-running grit screen + biaxal screw type” was selected for the automated grit removal 

screen, due to its high score in overall evaluation and economic efficiency.  

Table 3-4.2  Screen Equipment 

Number of Grit 

Chambers 

Sewerage: 4 chambers 

Stormwater: 4 chambers 

Screen Equipment 
Sewerage: Coarse screen + Automated grit removal screen (4 units)  

Stormwater: Coarse screen + Automated grit removal screen (4 units)  

Source: JET 

 

(3) Grit Chamber Equipment 

The sediment mixed in the influent must be removed to prevent wearing of the pump impellers. Sediment 

settles to the bottom of the sand pit, where it is collected and pumped up along with water. A sand separator 

separates the sand and removes it from the grit chamber, returning the water back for further treatment. The 

“sand pump + cyclone-type sand separator” was selected, due to its simple system, economic efficiency, 

and easy maintenance features. 

Table 3-4.3  Grit Chamber Equipment 